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FCC TEST REPORT

according to

FCC Rules and Regulations Part 15 Subpart C

Applicant :  ATBS Technology Corporation

Address : 3F-4, N0.200 Kang-Chien Rd., Taipei, Taiwan
Equipment . TPMS for iPod,iPhone,iPad
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Trade Name : ATBS

The test result refers exclusively to the test presented test model / sample.,

Without written approval of Cerpass Technology Corp. the test report shall not be
reproduced except in full.

The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements
of FCC Part 15, Subpart B, Class B (DoC). The test report has been issued separately.
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History of this test report
B ORIGINAL.

[ Additional attachment as following record:

Attachment No. Issue Date Description

TEFB1206084 Jul. 30, 2012 Original.
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CERTIFICATE OF COMPLIANCE

according to

FCC Rules and Regulations Part 15 Subpart C

Applicant . ATBS Technology Corporation

Address . 3F-4, No.200 Kang-Chien Rd., Taipei, Taiwan

Equipment : TPMS for iPod,iPhone,iPad

Model No. : BT6XXXX (X=0-9, A-Z, a-z or blank)

FCC ID . UP5-SC-BT6000i

| HEREBY CERTIFY THAT :

The measurements shown in this test report were made in accordance with the
procedures given in ANSI C63.4 The equipment was passed the test performed
according to FCC Rules and Regulations Part 15 Subpart C (2010).

The test was carried out on Jul. 11, 2012 at Cerpass Technology Corp.

Approval by : Test Engineer:

| e A wira :

Hill Chen Ben Lu

EMC/RF B.U. Assistant Manager Engineer
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1. Report of Measurements and Examinations

1.1 List of Measurements and Examinations

FCC Rule . Description of Test Result
15.203 . Antenna Requirement Pass
15.207 . Conducted Emission Pass
15.209 . Radiated Emission Pass
15.247(a)(1) . Channel Carrier Frequencies Separation Pass
15.247(a)(1) . 20dB Bandwidth Measurement Pass
15.247(a)(1) . Dwell Time Pass
15.247(b) . Number of Hopping Channels Pass
15.247(b) . Peak Output Power Measurement Data Pass
15.247(d) . Band Edges Measurement Data Pass
Cerpass Technology Corp. Issued Date : Jul. 30, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 6 0of 102
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2. Test Configuration of Equipment under Test

2.1 Feature of EqQuipment under Test

Receiver:

Operation USB 5V

Operation Current 50 mA

Operation Temperature |-10 ~ 70

TPMS Frequency 433.92 MHz

BT Frequency 2.4 GHz

Operating Current 4mA

Operating Temperature |-25 ~85

Transmit Power 0.11 dBm
Cerpass Technology Corp. Issued Date : Jul. 30, 2012
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2.2 Carrier Frequency of Channels

Channel Fr?&%ezr;cy Channel Fr?&l:_g;cy Channel Frt(el\(}lL;'le;cy Channel Frt(e&L;'le;cy
00 2402 20 2422 40 2442 60 2462
01 2403 21 2423 41 2443 61 2463
02 2404 22 2424 42 2444 62 2464
03 2405 23 2425 43 2445 63 2465
04 2406 24 2426 44 2446 64 2466
05 2407 25 2427 45 2447 65 2467
06 2408 26 2428 46 2448 66 2468
07 2409 27 2429 47 2449 67 2469
08 2410 28 2430 48 2450 68 2470
09 2411 29 2431 49 2451 69 2471
10 2412 30 2432 50 2452 70 2472
11 2413 31 2433 51 2453 71 2473
12 2414 32 2434 52 2454 72 2474
13 2415 33 2435 53 2455 73 2475
14 2416 34 2436 54 2456 74 2476
15 2417 35 2437 55 2457 75 2477
16 2418 36 2438 56 2458 76 2478
17 2419 37 2439 57 2459 77 2479
18 2420 38 2440 58 2460 78 2480
19 2421 39 2441 59 2461 --- ---

Cerpass Technology Corp. Issued Date : Jul. 30, 2012
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2.3 Test Mode & Test Software

a. During testing, the interface cables and equipment positions were varied according to
ANSI C63.4
b. The complete test system included Notebook, Mouse and EUT for EMI test.
c. The EUT was executed to keep transmitting and receiving data via Bluetooth.
The following test mode was performed for conduction and radiation test:
e GFSK: CH 00: 2402MHz, CH 39: 2441MHz, CH 78: 2480MHz.
o 1/4-DQPSK: CH 00: 2402MHz, CH 39: 2441MHz, CH 78: 2480MHz.
e 8DPSK: CH 00: 2402MHz, CH 39: 2441MHz, CH 78: 2480MHz.

2.4 Description of Test System

Device Manufacturer | Model No. Description
Mouse DELL M-UV83 Data Cable, USB Shielding 1.85m
Notebook ASUS A8J Power Cable, Adapter Unshielding 1.8m
Use Cable
Cable Quantity | Description
RS232 To USB 1 Shielding, 1.8m
Cerpass Technology Corp. Issued Date : Jul. 30, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 90of 102
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2.5 General Information of Test

Test Site :

Cerpass Technology Corp.

2F-11, No. 3, Yuan Qu St., (Nankang Software Park),

Taipei, Taiwan 115, R.O.C.

Test Site Location
(OATS2-SD) :

No0.68-1, Shihbachongsi, Shihding Township,
Taipei City 223, Taiwan, R.O.C.

FCC Registration Number :

TW1049, TW1061, 390316, 488071

IC Registration Number :

4934B-1, 4934D-1

VCCI Registration Number :

T-1173 for Telecommunication Test

C-4139 for Conducted emission test

R-3428 for Radiated emission test

G-97 for Radiated emission test above 1GHz

Frequency Range

Investigated:

Conducted: from 150kHz to 30 MHz
Radiation: from 30 MHz to 24800MHz

Test Distance:

The test distance of radiated emission from antenna to EUT

is3 M.

Laboratory Accreditation :

~—

@5

Trstimg Laburaior

1439

2.6 Measurement Uncertainty

Measurement Item Measurement Frequency | Polarization Uncertainty
Conducted Emission 9 kHz ~ 30 MHz LINE/NEUTRAL 3.25dB

i . 30 MHz ~ 1,000 MHz Vertical / Horizontal 3.93dB
Radiated Emission

1,000 MHz ~ 18,000 MHz | Vertical / Horizontal 5.18dB

6 dB Bandwidth 7500 Hz
Maximum Peak Output Power | --- 1.4 dB
100kHz Bandwidth of 29 dB
Frequency Band Edges '
Power Spectral Density 2.2dB

Cerpass Technology Corp.
Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date : Jul. 30, 2012

Page No. : 10 of 102
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3. Antenna Requirements
3.1 Standard Applicable

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator shall
be designed to ensure that no antenna other than that furnished by the responsible party shall

be used with the device.

And according to FCC 47 CFR Section 15.247 (b), if transmitting antennas of directional gain
greater than 6dBi are used, the power shall be reduced by the amount in dB that the directional

gain of the antenna exceeds 6dBi.

3.2 Antenna Construction and Directional Gain
Antenna type: PCB Antenna
Antenna Gain: O dBi

Cerpass Technology Corp. Issued Date : Jul. 30, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 11 of 102
FCC ID : UP5-SC-BT6000I
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4. Test of Conducted Emission
4.1 TestLimit

Conducted Emissions were measured from 150 kHz to 30 MHz with a bandwidth of 9 KHz on
the 120 VAC power and return leads of the EUT according to the methods defined in ANSI
C63.4-2009 Section 3.1. The EUT was placed on a nonmetallic stand in a shielded room 0.8
meters above the ground plane as shown in section 2.2. The interface cables and equipment
positioning were varied within limits of reasonable applications to determine the position

produced maximum conducted emissions.

Frequency Quasi Peak Average
(MH2z) (dB u V) (dB u V)
0.15-0.5 66-56* 56-46*
0.5-5.0 56 46
5.0-30.0 60 50

*Decreases with the logarithm of the frequency.

4.2 Test Procedures

a. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at
least 80 centimeters from any other grounded conducting surface.

b. Connect EUT to the power mains through a line impedance stabilization network (LISN).

c. All the support units are connecting to the other LISN.

d. The LISN provides 50 ohm coupling impedance for the measuring instrument.

e. The FCC states that a 50 ohm, 50 micro-Henry LISN should be used.
f. Both sides of AC line were checked for maximum conducted interference.
The frequency range from 150 kHz to 30 MHz was searched.
Set the test-receiver system to Peak Detect Function and Specified Bandwidth with

Maximum Hold Mode.

Cerpass Technology Corp. Issued Date : Jul. 30, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 12 of 102
FCC ID : UP5-SC-BT6000I
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4.3 Typical Test Setup

80cm

LISN v _ LISN

—
|

4.4 Measurement equipment

Instrument/Ancillary | Manufacturer | Model No. | Serial No. | Calibration Date | Valid Date.
EMI Receiver R&S ESCI 100443 2012/01/12 2013/01/11
LISN Schwarzbeck | NSLK 8127 | 8127-516 2012/03/08 2013/03/07
LISN Schwarzbeck | NSLK 8127 | 8127-568 2011/08/24 2012/08/23
Cerpass Technology Corp. Issued Date : Jul. 30, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 13 of 102
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4.5 Test Result and Data
Power .| From System Pol/Phase LINE
Test Mode ;| GFSK CHO Temperature 25°C
Memo : Humidity 65 %
- Level (dBuV) Date: 2012-07-09
HHH,__ CLASS.B
e E“M"\- [
P CLASS-B(AVG)
-\-L\_\_\-"-\-\-\-‘- |
45
i
4
| || h |
(U0 L 1
0015 05 1 2 5 10 20 30
Frequency (MHz)
Bead
Item Freq Value Factor Resulrc Limic Margin Remark
MHZ dBuv ds8/m dBuV,/m dBuvV,/m dB
1 0.201 41.12 0.12 41,24 53,58 -12,34 Average
& 0.201 48.61 0.12 98.73 3.58 -14.835 QE
3 0.267 37.15 0.12 37.27 51.20 =13.93 Average
4 0.267 43.30 0.12 43,42 61,20 -17.78 QF
5 0.402 32.56 0.13 32.68 47 .81 =15.12 Average
6 0.402  37.07 0.13 37.20 57.8 -20.61 qF
7 0.736 28.11 0.17 28.28 46.00 -17.72 Average
B8 0.736 31.21 0.17 31.38B 56.00 -24.62 QF
- 1.33%  31.74 0.22 31.96 46.00 -14.,04 Average
10 1.339 32.87 0.22 33.09 56,00 -22.91 QE
11 17.661 21.51 0.20 232 .41 50.00 =27.59 Average
2 17.661 27.15 0.90 28.05 60.00 -31.95 QP

1. Result = Read Value + Factor
2. Factor = LISM Factor + Cable Loss
3. Acecording to technical experiences, all spurious emisaien of BT

mode at channel 0,39,78 are almost the zame below 1GHz, =30 that the

channel 0 was chosen as representative in final testc.
4. The data is worst case.

Cerpass Technology Corp. Issued Date : Jul. 30, 2012
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Power From System Pol/Phase NEUTRAL
Test Mode ;| GFSK CHO Temperature 25°C
Memo Humidity 65 %

90 Level (dBuv) Date: 2012-07-09
x‘““-xh_,q_‘ CLASS-B
S |
-
\ CLASS-BIAVG)
45 = ]
| 1£
|
I | |hh
' (sl 1
uUJE 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freq Value Factor Result Limit Margin Remark
MHz dBuV dB/m dBuV/m dBuV/m dB
1 0.201 38.74 0.10 39.84 : =13.74 hverage
2 201 46.48 0.10 46.58 3.58 -17.00 QP
3 0.267 34.20 0.10 34.30 S1.20 -16.5%0 Average
4 0.267 41.386 0.10 41.486 61.2 =19.74 QF
5 0.402 30.70 0.12 30.8 47.81 -16.599 Average
& 0.402 35.29 0.12 35.41 5T.81 -22.40 QP
7 0.804 28.68 0.1& 28.84 46.00 -17.18 Average
a 0.804 31.14 0.16 31.30 5&6.00 =24 .70 QF
9 1.338 28.91 0.20 29.11 46.00 -16.89 Average
10 1.338 31.B6 0.20 32.06 5&6.00 =23.84 QF
11 4.525 17.32 0.34 17.66 46.00 -28.34 Average
1z 4.525 23.74 0.34 24.08B 56.00 =-31.52 QF
Hotes
1. Result = Read Value + Factaor
2. Factor = LISH Factor + Cable Loas
3. According to technical experiences, all spurious emiassion of BT
mode at channel 0,39,78 are almost the same below 1GHz, 30 that the
channel 0 was choasn as representative in final test.
4. The daca i3 wWorst case.

Cerpass Techno

logy Corp.
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Power From System Pol/Phase .| LINE
Test Mode | n/4-DQPSK CHO Temperature 11 25°C
Memo Humidity 1| 65 %
0 Level (dBuV) Date: 2012.07.09
H"“‘h-.,h CLASSB
-
n e |
e,
P CLASS-B(AVG)
:| -“H—\-‘-‘—-\.. 1 - - ' |
45
r |
| LA l 1
| Ll Il 1
|
%015 05 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freqg Value Factor Result Limit Margin REemark
MHz dBuV dB/m dBuV/m dBuV/m dB
1 0.201 42.897 0.12 43.09 53.58 -10.49 Average
2 0.201 48 .43 0.12 48 .55 63,58 -15.03 QF
3 0.267 38.86 0D.12 38.98 51.20 -12.22 Average
4 0.267 43.12 0.12 43,24 §1.20 -17.96 QP
g 0.402 35.88 0.13 25.71 47.81 -12.10 Average
& 0.402 37.25 0.13 37.38 57.81 -20.43 QF
7 0.804 31.42 0.18 31.60 46.00 -14.40 Average
g 0.804 32.96 0.18 23.14 5&6.00 -22.86 QP
8 1.338 30.46 0.22 30.68 46.00 -15.32 Average
10 1.338 31.72 0.22 31.94 56.00 -24.06 QP
11 4.802 16.26 0.38 16.64 46.00 -29.386 Average
1z 4.802 22.59 0.38 22.97 56.00 -332.03 QF
NHotes:
l. Result = Fead Value + Factor
2. Factor = LISN Factor + Cable Lo=ss
3. According teo technical experiences, all spuriocus emission of BT
mode at channel 0,39,78 are almonst the same below 1GHZ, 3o that the
channel 0 was chosen as repressntative in final test,
4. The data is worst case.

Cerpass Technology Corp.
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Power .| From System Pol/Phase :| NEUTRAL
Test Mode | ©/4-DQPSK CHO Temperature 1] 25°C
Memo : Humidity 1| 65 %
gg LEVE! (dBUV) Date: 2012-07-09
~_

\\\ CLASS-B
|
‘\\\ CLASS-BIAVG)

[
45 . |
i
[
[ L]
LT AR | 10 L
|
Al
0015 0.5 1 2 5 10 20 30
Frequency (MHz)
Bead
Item F!Eq Value Factor Result Limit I-!I.arqln Remari
MHz dBuV dB/m dBuV/m dBuV/m dB

1 0.203 37.13 0.10 37.23 53.49 =1&.26 Average

2 0.203 45,58 0.10 45 g 63.4%9 =17.81 RF
3 0.267 37.11 0.1C 37.21 51.20 13.99 Average

4 0.267 41.33 0.10 41 .43 61.20 =159,.77 QF
5 0.402 31.82 0.12 31.94 4T7.81 -15.87 Average

[ 0.402 34,596 0.12 35.08 57.8 -22.73 QF
7 1.338 28.62 0.20 28.82 46.00 =17.18 Average

B 1.338 31.50 0.20 31.70 S&.00 =24, 30 QF
E 4.525 16.20 0.34 16.54 45.00 -28.48 Average

10 4.52 23.25 0.54 23.59 56.00 =532.41 QF
11 17.5590 22.24 0.69 £2.93 50.00 =-27.07 hverage

12 17.580 28 .45 0.6% 25.14 &80.00 =30.86 QF

l. Result = Read Value + Factor

2. Factor = LISN Factor + Cable Loss

3. According to technical experiences, all spurious emission of BT
mode at channel 0,39,78 are almost the same below 1GHz, =0 that the
channel O was chosen as representative in final tesc.

4. The data is WoOrat case,
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° “%#” CERPASS TECHNOLOGY CORP. Report No.: TEFB1206084
Power .| From System Pol/Phase 1| LINE
Test Mode ;| 8DPSK CHO Temperature 11 25°C
Memo : Humidity 1| 65 %

00 Level (dBuV) Date: 2012-07.09
L CLASS.B
N S |
T CLASS-B(AVG)
i . H‘_‘N-._ ]
45 1
!1
1
13
| | 1
\ lh' ﬂ
HHJE 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freq Value Factor Result Limit Margin Remark
MHz dBuv dB/m dBuV/m dBuV/m dB
i 0.201 41.07 0.12 41.19 £3.58 =12.35 Average
2 0.201 48.34 0.12 48.46 63.58 -15.12 QP
3 0.267 37.13 0.12 37.25 51.20 =-13.895 Average
| 0.287 43.16 0.12 43.28 61.20 -17.92 QP
5 0.402 32.57 0.13 32.70 47.B1 =-15.11 Average
& 0.402 37.13 0.13 37.26 57.81 =-20.55 QP
7 0.7386 28.05 0.17 28.2 46.00 -17.78 Average
] 0.736 31.18 0.17 31.35 56.00 -24,65 QP
2 1.338 31.42 0.22 31.64 46.00 =-14.36 Average
10 1.339 32.88 0.22 33.10 56.00 =22.90 QP
11 17.661 21.54 0.90 22.44 50.00 -27.56 Average
12 17.661 27.15 0.80 28.05 60.00 -51.85 QP
Hotes
1. Result = Read Value + Factor
2. Factor = LISN Factor + Cable Loas
3. According to technical experiences, all spuriocus emission of BT
mode at channel 0,385,778 are almost the sams below 1EHz, =0 that the
channel 0 was chosen as represencacive in final cesc.
4. The data is worst case.
Cerpass Technology Corp. Issued Date : Jul. 30, 2012
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Power .| From System Pol/Phase :| NEUTRAL
Test Mode ;| 8DPSK CHO Temperature ;1 25°C
Memo : Humidity 1| 65 %

0 Level (dBuV) Date: 2012-07-09
[,
T CLASS-B
i \\\\ I
"‘&xh__ CLASS-BlAVG)
_H‘"‘_‘-\-.. l
45 i
[}
i
1
h | .|”| |
1
ﬂﬂ.iﬁ 0.5 1 2 5 10 20 30
Frequency (MHz)
Read
Item Freg Value Factor Resulc Limitc Margin Remark
MHz dBuVv dB/m dBuV/m dBuV/m ds
1 0.201 39,32 0.10 39,42 -14,16 Average
2 0.201 45,54 0.10 46,84 .5 -16.84 QF
3 0.267 34.57 0.10 34,687 51.20 =-16.53 Average
| 0.287 41.84 0.10 41.94 61.20 -19.26 QF
5 0.402 20.689 0.12 30.8B1 47.81 -17.00 Average
& 0.402 35.33 0.12 35.45 57.81 =22.36 JF
7 0.804 28.92 0.1l6 29.08 46.00 =16.92 Average
g 0.804 31.19 0.16 31,35 56,00 -24.6% QE
E 1.338 28.88 0.20 28,08 46.00 -18.92 Average
10 1.338 31.8 0.20 32.03 56.00 -23.487 Qp
11 4.525 17.19 0.3% 17.53 4&.00 -2B8.47 Average
12 4,525 23.72 0.34 249.086 56.00 -31.949 QF
Hotea:
l. RBesult = Read Value + Factor
2. Factor = LISN Factor + Cable Loss
3. According to technical experiences, all spurious emission of BT
mode at channel 0,39,78 are almost the same below 1GHz, 3o that the
channel 0 was chosen as repressntative in final cest,
4. The data is worst case.
Cerpass Technology Corp. Issued Date : Jul. 30, 2012
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5. Test of Radiated Emission
5.1 Test Limit

Radiated emissions from 30 MHz to 25 GHz were measured according to the methods defines
in ANSI C63.4-2009. The EUT was placed, 0.8 meter above the ground plane, as shown in
section 5.6.3. The interface cables and equipment positions were varied within limits of
reasonable applications to determine the positions producing maximum radiated emissions
For unintentional device, according to § 15.109(a), except for Class A digital devices, the field
strength of radiated emissions from unintentional radiators at a distance of 3 meters shall not
exceed the following values:

Frequency Distance Radiated Radiated
(MHz) Meters LV IM) (dB p V/ M)
30-88 3 100 40.0
88-216 3 150 43.5
216-960 3 200 46.0
Above 960 3 500 54.0

For unintentional device, according to CISPR PUB.22, for Class B digital devices, the general
requirement of field strength of radiated emissions from intentional radiators at a distance of 10

meters shall not exceed the above table.

Frequency Distance Radiated
(MH2z) Meters (dB pu VI M)
30-230 10 30
230-1000 10 37

5.2 Test Procedures

a. The EUT was placed on a rotatable table top 0.8 meter above ground.

b. The EUT was set 3 meters from the interference receiving antenna which was mounted on
the top of a variable height antenna tower.

c. The table was rotated 360 degrees to determine the position of the highest radiation.

d. The antenna is a broadband antenna and its height is varied between one meter and four
meters above ground to find the maximum value of the field strength both horizontal
polarization and vertical polarization of the antenna are set to make the measurement.

e. For each suspected emission the EUT was arranged to its worst case and then tune the
antenna tower (from 1 M to 4 M) and turn table (from O degree to 360 degrees) to find the
maximum reading.

f. Set the test-receiver system to Peak or CISPR quasi-peak Detect Function and specified
bandwidth with Maximum Hold Mode.

g. If the emission level of the EUT in peak mode was 3 dB lower than the limit specified, then
testing will be stopped and peak values of EUT will be reported, otherwise, the emissions
which do not have 3 dB margin will be repeated one by one using the quasi-peak method and
reported.

h. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in peak mode also complies with the limit in
average mode), then testing will be stopped and peak values of EUT will be reported,
otherwise, the emissions will be measured in average mode again and reported.
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5.3 Typical Test Setup
Below 1GHz Test Setup

Antenna

Equipment under Test

—
— * 3m —>
0.8M
Turn Table
. X Ground Plane
Receiver
Above 1GHz Test Setup
Antenna
ﬁ Equipment under Test
——
-~ - 3m —»
0.5k
Turn Table
MMM,
e
\ \ Absarber
Ground Plane
Receiver
5.4 Measurement equipment
Instrument/Ancillary | Manufacturer | Model No. Serial No. | Calibration Date | Valid Date
Amplifier Agilent 8447D 2944A10531 2012/01/13 2013/01/12
Bilog Antenna Schaffner | CBL6112D 22242 2012/01/12 2013/01/11
EMI Receiver R&S ESCI 101200 2011/07/26 2012/07/25
Spectrum Analyzer R&S FSP40 100047 2012/03/01 2013/02/28
Horn Antenna EMCO 3115 31589 2012/03/01 2013/02/28
Preamplifier Agilent 8449B 3008A01954 2012/02/29 2013/02/28
Loop Antenna EMCO 6507 40855 N/A N/A
Cerpass Technology Corp. Issued Date : Jul. 30, 2012
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5.5 Test Result and Data

The 9kHz-30MHz spurious emission is under limit 20dB more.

5.5.1 Test Result and Data of Transmitter

Power From System Pol/Phase VERTICAL
Test Mode . | Transmit / Receive Temperature 25 °C
Operation Channel 10 Humidity 63 %
Modulation Type : | GFSK Atmospheric Pressure 1014 hPa
Rate | 1 Mbps
80 Level (dBuV/m) Date: 2012-07-11
CLASS-B
|
40 [
1 3 6
4
30 85. 140, 195. 250. 305
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Resulc Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 120.20 3B.46 -4 .66 33.80 43.50 -5.70 Feak 100 0
2 179.32 41.46 =5.90 3E.56 43.50 =7.94 Peak 100 0
3 227.50 42.96 -7.32 35.64 46.00 -10.36 Peak 100 0
4 240.10 40.92 -5.41 31.51 46.00 -14.4% Feak 100 0
5 272.55 39.52 -B.51 31.01 46.00 =14.99 Peak 100 0
& 299,50 43.87 -B.58 35.28 46.00 =10.72 Pealk 100 ]
Remarks: 1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Losa - Amplifier
3. According to technical experiences, all spurious emission of BT
mode at channel 0,39,78 are almost the same below 1GHzZ, =30 that the
channel 0 was chosen as representative in final test.
4. The data 1= worst case,

Cerpass Technology Corp.
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Power From System Pol/Phase VERTICAL
Test Mode .| Transmit / Receive Temperature 25°C
Operation Channel 110 Humidity 63 %
Modulation Type 1| GFSK Atmospheric Pressure 1014 hPa
Rate 1 Mbps
80 Level (dBuV/im) Date: 2012.07-11
CLASS-B
40 1 g
i 3 2
2
0300 440, 580. 720. 860. 1000
Frequency (MHz)
Read Ant Tab
Item Fregq Value Factor Resultc Limic Margin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 303.50 42.64 -8.15 34.4%  46.00 -11.51 Feak 100 360
2 360.20 36.56 -7.54 28.02 46.00 -16.98 Fealk 100 360
3 450.50 42,98 -7.61 35.37 46.00 -10.€3 Peak 100 360
4 47%.20  44.18 -6.49 37.69 46.00 -8,31 Feak 100 360
5 669.80 3E.60 -1.79 36.81  4€.00 -5.18 Feak 100 360
& B00.50 553.42 5.56 38.98 46.00 -7.02 Feak 100 380

« Result = Read Value + Factor
. Factor = Antenna Factor + Cable Loas - Amplifier
. According to technical experiences, all spurious emission of BT

mode at channel 0,39;78 are almost the same below 1GHz, so that the
channel 0 was chosen as representative in final test.

. The data is worst case.
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Power From System Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel 0 Humidity 63 %
Modulation Type GFSK Atmospheric Pressure 1014 hPa
Rate 1 Mbps
80 Level (dBuV/m) Date: 2012.07-11
CLASS.B
|
40
]
2 3 - 5
030 5. 140, 195, 250, 305
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Resultc Limit Margin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 118.37 50.56 -18.34 32.22 43.50 -11.28 Eeak 100 ]
2 169,15 43,85 -11.87 31.88 43,50 -11.52 Eeak 100 ]
3 205.45 50.16 -18.43 31.73  43.50 -11.77 Peak 100 ]
& 240.10  46.50 -14.04 32.46 46.00 -13.54 Eeak 100 ]
5 258,30 46.1% -13.34 32.85 46,00 -13.1% Feak 100 0
& 301.15 T.78 -12.10 35.68 46.00 -10.32 Feak 100 i
Remarks: 1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Losa - Amplifisr

3. According to technical experiences, all spurious e=mission of BT
mode at channel 0,39,78 are almoat the same below 1GHz, =20 that the
channel 0 was chossan AS reapressancative in final cestc.

4. The data

ls wWorst case,
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Power .| From System Pol/Phase . | HORIZONTAL
Test Mode .| Transmit / Receive Temperature i | 25°C
Operation Channel :| 0 Humidity : | 63 %
Modulation Type | GFSK Atmospheric Pressure  : | 1014 hPa
Rate | 1 Mbps

20 Level (dBuVim) Date: 2012-07-11
CLASS-B
40
I
4 -]
5
5 3
o 300 440, 580. T20. £60. 1000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Resultc Limit Margin Remark Fos Fos
MHz dBuVv dB/m dBuV/m dBuV/m dB cm Deg
1 303.50 47.89 -12.14 35.75 46.00 -10.28 Peak 100 360
2 361.60 39.48 -11.08 28.40 46,00 -17.60 Eeak 100 360
3 416.20 32.82 -2.68 30.24 46.00 -15.7§ Eeak 100 360
4 455.40 37.7 -4.72 32.99 46.00 =-13.01 Feak 100  3E0
5 480.60 36.12 -4,23 31,89 46,00 -14.11 Feak 100 360
& 549.8 30.19 2.56 32.75 46.00 -13.25 Eealk 100 360

Remarks: 1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. According to technical experiences, all aspurious emission of BT
mode at channel 0,39,78 are almosat the same below 1GHz, so0 that the
channel 0 was chosen as representative in final test.
4. The daca is worsc case.
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Power From System Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel 0 Humidity 63 %
Modulation Type GFSK Atmospheric Pressure 1014 hPa
Rate 1 Mbps
97 Level (dBulim) Date: 2012-07-11
CLASS-B
CLASS-B (AVG)
49 i
01000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant  Tab
Item Freq Value Factor Resulc Limic Hargin Remark Pos Po=
HHz dBuWV dESm dBuV/m dBuV/m dB [s11] Deg
1 4804.00 39.53 5.81 34,749 74 .00 -249.26 Feak 100 360

. Besult = Read Value + Factor

Factor = Antenna Factor + Cable Lo== - Amplifier

. The resolution bandwidth of test receiver/spectrum analyzer is 120KH:z

and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GHz.

. The resolution bandwidth of test receiver/spectrum analyzer i= 1MH:z

and video bandwidch i= 3MHz for Peak detection at fregquency above
1GHz.

The resolution bandwidth o tesat recelver/spectoum analyvzer is 1MHz
and video bandwidth i2 10Hz for Average detection at frequency above
1GH=z.

. The other emissions is too low to be measured.
. The data is worse case.

Cerpass Technology
Tel:886-2-2655-8100

Corp. Issued Date : Jul. 30, 2012
Fax:886-2-2655-8200 Page No. : 27 of 102
FCCID : UP5-SC-BT6000I



T

C
o “w¢#” CERPASS TECHNOLOGY CORP.

Report No.: TEFB1206084

Power From System Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 1| 25°C
Operation Channel 0 Humidity 1| 63 %
Modulation Type GFSK Atmospheric Pressure 1014 hPa
Rate 1 Mbps
a7 Level (dBuVim) Date: 2012-07-11
CLASS.B
CLASS.B (AVG)
49
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tah
Item Freq Value Factor Resultc Limic Hargin Remark Po= Fos
HH= dBuV dB/m dBuV/m  dBuV/m dB [531] Deg
1 4804.00 39.47 J.63 43 .10 T4.00 =30.90 FPeak 100 [n]

1. Besult = Bead Values + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0KHz
and video bandwidth iz 300kHz for Peak detection and Quasi-peak

deteccion at frequency below 1GH=z.
4, The resolution bandwidth of
and wvideo bandwidth is 3JHHz

1GHz.

S The resolution bandwidth of
and wvideo bandwidth i=s 10H=

1GHz.

teat receiverS/spectruwnm analyzer is 1MHz
for Peak detection at frequency above

test receiver/spectrwn analvzer is 1MHz
for Average detection at fregquency above

6. The other emizsions is too low to be measured.
7. The data i= worse case.
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Power From System Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel 39 Humidity 63 %
Modulation Type GFSK Atmospheric Pressure 1014 hPa
Rate 1 Mbps

o7 Level (dBuv/m) Date: 2012-07-11

CLASS.B
CLASS-B (AVG)
49 1
0 1000 H800. 10600. 15400. 20200. 25000
Freguency {(MHz)
Eead Ant Tab
Item Freg Valus Factor Re=ulc Limirc Margin Remark Po= Po=
MHz dBuv dAB/m dBuv/m dBuV/m B L 1] Degy
1 4882 .00 39.68 6.7 46,43 74 .00 -27.57 Feak 100 360
Notes:

1. Result = Read Values + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1Z0EHz
and video bandwicdch i= 300kHz for Peak detection and Quasi-peak
dectection at frequency below 1GHz.

4, The resolution bandwidth of test receiver/spectrum analvzer is 1MHz
and video bhandwidch is 3MHz for Peak detection at frequency above
1GHz.

&, The resolution bandwidch of test receiver/spectrum analvzer is 1MHz
and video bandwidth is 10Hz for Average detection at fregquency above
1GHz.

6. The other emissions 15 too low to be measured.

7. The data is worse case.

Cerpass Technology Corp.
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Power .| From System Pol/Phase | HORIZONTAL
Test Mode .| Transmit / Receive Temperature 11 25°C
Operation Channel  :| 39 Humidity 1| 63 %
Modulation Type | GFSK Atmospheric Pressure  :| 1014 hPa
Rate | 1 Mbps

o7 Lewvel {dBuim) Date: 2012-.07-11
CLASS.B
CLASS.-B {AVG)
49 1
0 1000 5800. 10600. 15400, 20200. 25000
Freguency (MHz)
Rescd Anr Tak
Item Freq Value Factor Fesult Limit Hargin Femarck Fo= Fo=
MH=z dBuV dB/m dBuWV/m dBEuV/m dE o Deg
1 4582 .00 40.23 3.836 15.09 T4.00 -£8.91 Peak 100 a
HNotes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidrth of test receiver/spectrum analyzer is 120KH=z
and video bandwidth is 300kHz for Feak detection and Quasi-peak
detection at freguency below 1GHz.

4. The resolution bandwidch of test receiver/spectrum analyzer ia 1MH=
and video bandwidch 1s 3MHz for Peak decection at fregquency abowve
1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 10Hz for Average deteccion at freguency abowve
1GHz.

6. The other emissions i2 too low to be measured.

7. The data iz worse case.
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Power From System Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel 78 Humidity 63 %
Modulation Type GFSK Atmospheric Pressure 1014 hPa
Rate | 1 Mbps
o7 Lewvel (dBuVim) Date: 2012.07-11
CLASS.B
CLASS B (AVG)
490 1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ane Tal
Item Freqg Value Factor Result Limit Hargin Femark Po= Pos
MH=z dBuV dB/m dBuV/m dBuV/m dBE cm Deg
1 4960.00 40.47 7.26 47.73 74.00 -26.27 Peak 100 360
Notes

1. Result = Read Value + Factor

2. Faccor = Antenna Factor + Cable Lo=s - Awplifier

3. The resolution bandwidth of teat receiver/spectrum analyzer i= 120EH:=
and video pandwidch 12 J00kKHz for Peak detection and Quasi-peasak
detection at freguency below 1GHz.

4, The resclution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth is 3MHz for Peak detection at frecguency above
1GH=z.

5. The resolution bandwidth of test receiver/spectruwm analyzer is 1MHz
and wvideo bandwidch iz 10Hz for Average detcection at freaguency above
1GH=.

6, The other ami==sions= 12 To0 low TO he measured,

7. The data is vorse case,
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Power From System Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel 78 Humidity 1| 63 %
Modulation Type GFSK Atmospheric Pressure  :| 1014 hPa
Rate 1 Mbps
a7 Level {dBuvim) Date: 2012-07-11
CLASS-B
CLASS.B (AVG)
49 1
01000 5800, 10600. 16400, 20200. 25000
Frequency (MHz)
Read Ant Tal
Icem Freq Value Factor Resulc Limic Hargin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dE cm Deg
1  4960.00 40.56 5.16 45.72 74.00 -2B8.28 Peak 100 0

1. Resulct = Read Value
2. Factor = Antenna Factor + Cable Loss - Amplifier

+ Factor

3. The resolution bandwidch of test receiver/spectrum analyzer is 120FKH=z
and video bandwidch iz 300kHz for Peak decection and Ouasi-peak
detection at freguency below 1GH=z.

4, The resolution bandwidth of
and wvideo bandwidch i= 3MHz

1GHz.

5. The resolution bandwidth of
and video bandwidth i= 10H=

1GHz.

test receiver/spectrum analyzer is 1MHz
for Feak detection at frequency above

test receiver/spectrum analyzer is 1MHz
for Average detection at freguency above

6. The other emissions is too low to be measured.
7. The data is vorse case,
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Power From System Pol/Phase VERTICAL
Test Mode . | Transmit / Receive Temperature 25°C
Operation Channel : | 0 Humidity 63 %
Modulation Type . | m/4-DQPSK Atmospheric Pressure 1014 hPa
Rate . | 2 Mbps
80 Level (dBuVim) Date: 201207-11
CLASS-B
J
40 ]
1 2 3 G
4 5
930 85. 140, 195, 250, 305
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Igin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 120.20 38.89 -4.66 34.23 43.50 -9.27 Eealk 100 1]
2 179.32 41.16 -5.90 35.26 43.50 -B.24 Faak 100 0
3 227.50 42.16 -7.32 34.84 46.00 -11.16 Feak 100 0
4 240.10 40.87 -9.41 31.46 46.00 -14_54 Peak 100 0
] 272 .55 39.98 =8.51 31.47 46.00 =14.53 Peak 100 0
[ 298,50 43,47 -8.559 34.88 46.00 =11.12 Eeak 100 0
Remarks: 1. Result = Read Valu= + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. According to technical experiencea, all spurious emiassion of BT

mode at channel 0,3%,78 are almost the same below 1GHz, 3o that the
channel 0 was chosen AS repressntcative in final test,

» The data 1= worst case.
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o “w¢#” CERPASS TECHNOLOGY CORP.

Report No.: TEFB1206084

Power From System Pol/Phase VERTICAL
Test Mode .| Transmit / Receive Temperature 25°C
Operation Channel 110 Humidity 63 %
Modulation Type ;| m/4-DQPSK Atmospheric Pressure 1014 hPa
Rate 2 Mbps
20 Level (dBuVim) Date: 20120711
CLASS-B
40 4 5 ]
1 3
2
o Joo 440. 580. T20. B60. 1000
Frequency (MHz)
Read Ant Tab
Item Fregq Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 303.50 42.89 -8.15 34.74 46.00 -11.26 Eealk 100 360
2 360.20 36.67 -7.54 2%.13 46.00 -16.87 Eeak 100 360
3 450.50 4Z.48 -7.61 34.87 46.00 -11.13 Feak 100 360
4  479.90  44.85 -6.49 38.16 46.00 -7.84 Feak 100 360
5 E69.80 38.75 -1.7% 36.96 46.00 -9.04 Feak 100 3860
& 800.50 33.66 E.58 39.22 46.00 -&.T8 Feak 100 280

Result = Read Value + Factor
Factor = Antenna Factor + Cable Loss - Amplifier

. According to technical experiences,

all apurious emiasion of BT

mode at channel 0,3%,78 are almost the same below 1GHz, =20 that the
channel 0 was chossn as represantative in final test.

« Ihe data is worst case.
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T

° “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFB1206084
Power From System Pol/Phase | HORIZONTAL
Test Mode .| Transmit / Receive Temperature 11 25°C
Operation Channel :| 0 Humidity 1| 63 %
Modulation Type 1/4-DQPSK Atmospheric Pressure  :| 1014 hPa
Rate 2 Mbps

20 Level (dBuVim) Date: 20120711
CLASS-B
40
6
1 2 3 4 5
i 30 85. 140. 195. 250. 305
Frequency (MHz)
Read ANt Tab
Item Freg Value Factor Result Limic HMargin Remark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 118,37 S50.48 @ =18_34 32.14  43.50 =11.3§ Pealk 100 o
2 169.15 43.97 -11.87 32.10 43.50 -11.40 Fealk 100 ]
3 205.45 50.79 -18.43 32,36 43.50 -11.14 Peak 100 ]
4§ 240,10 46.7% -14.04 32.75 46.00 -13.25 Feak 100 ]
5 258,30 46.25 -13.34 32.91 46.00 ~-13.09 Famk 100 ]
& 301.15 47.%8 =12.10 35.88 46.00 =-10.12 Feak 100 0

. Result = Read Value + Factor

Facrtror = Antenna Factor + Cable Loass - Amplifier

. According to technical experiences, all spurious emission of BT

mode at channel 0,39,78 are almoat the same below 1GHz, so that the
channel 0 was chosen a2 representative in final test.

» Ihe data 1= wWorst cass,
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Report No.: TEFB1206084

Power From System Pol/Phase HORIZONTAL
Test Mode .| Transmit / Receive Temperature 25°C
Operation Channel :| 0 Humidity 63 %
Modulation Type 1/4-DQPSK Atmospheric Pressure 1014 hPa
Rate 2 Mbps
80 Level (dBuVi/m) Date: 20120711
CLASS-B
40
4 5 5
2 3
0300 440, 580. 720. 860. 1000
Frequency (MHI)
Read Ant Tab
Item Freg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m ds cm Dzg
1 303.50 47.47 -12.14 35.33 46.00 -10.67 Peak 100 360
2 361.80 39.8% -11.08 28.81 46.00 -17.1%9 Fealk 100 360
3 416.20 38,62 -8.68 29.94  46.00 -16.06 Peak 100 360
4  455.40  37.%94 -4,72 33.22 46.00 -12.78 Feak 100 360
5 480.60 36.66 -4,23 32.43 46.00 -13.,57 Faak 100 360
& 549.88 30.10 2.586 32.868 46.00 -13.34 Feak 100 360
Remarks: 1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier
3. According to te&chnical s&xparisnces,

mode at channel 0,39,78 are almoat the same below 1GHZ, =

channel 0 was chosen as representative in final test.

The data is worst case.

all spuricus smission of BI

¢ that the
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° “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFB1206084
Power .| From System Pol/Phase VERTICAL
Test Mode .| Transmit / Receive Temperature 25°C
Operation Channel :| 0 Humidity 63 %
Modulation Type .| m/4-DQPSK Atmospheric Pressure 1014 hPa
Rate .| 2 Mbps

a7 Level (dBuVim) Date: 2012-07-11
CLASS.B
CLASS-B (AVG)
49 1
0 1000 5800, 10600. 15400, 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Fesulc Limic Margin Remark Po= Po=
MHz dBuV dE/m dBul/m dBEuV/m dB cm Deg
1  4804.00 40.80 5.21 46,01 74.00 -27.99 Peak 100 360
Notes

1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of tesat receiver/apectrum analyzer is 120KH:=
and video bandwidth i=s 300kHz for Peak detection and Quasi-peak

decection at frequency below 1GHE.

4, The resolution bandwidcth of test receiver/spectruwn analvzer is 1MH:z
and video bandwidth i= 3MNHz for Peak detection at frequency above

1GH=z.

5. The resolution bandwidch of test receilver/spectrum analvzer is 1MHz
and video bandwidth iz 10Hz for Average detection at fregquency above

1GH=z.
6., The other amission= 1= Too low To he messursd,
7. The data is worse case.
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Report No.: TEFB1206084

Power From System Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 25 °C
Operation Channel 0 Humidity 63 %
Modulation Type 1/4-DQPSK Atmospheric Pressure 1014 hPa
Rate 2 Mbps
a7 Level {dBuVim) Date: 2012.07.11
CLASS-B
CLASS.B (AVG)
49
o 1000 5800. 10600. 15400. 20200, 25000
Fregquency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Hargin Pos Pos
MHz dBEuv dE/m dEuV/m dBEuV/m dBb cm Deg
1 4804 .00 q1.26 3.63 q4 .89 Ta.00 -29.11 100 a

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The re=solution bandwidth of test receiver/apectrum analyzer i=a 120KHz
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at freguency below 1GH=z.

4. The reaolution bandwidth of test receiver/apectrum analyzer is 1MH=
and video bandwidth is 3MHz for Peak detection at frequency above

1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=z
and video bandwidth is 10Hz for Average detection at frequency above

1GHz.

&. The other emissions is too low to be measured.
7. The data is worse case.
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Report No.: TEFB1206084

Power From System Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel 39 Humidity 1| 63 %
Modulation Type 1/4-DQPSK Atmospheric Pressure  :| 1014 hPa
Rate 2 Mbps
a7 Level (dBuY/m) Date: 2012-07-11
CLASS-B
CLASS-B {AVG)
49
01000 5800, 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Fesult Limit Hargin Femark Pos Fos
MHz dBuV dB/m  dBuV/m  dBuV/m dB cm Deg
1 4882 .00 40.78 &.75 477 .53 4,00 26.47 Peak 100 a6e0

1. Result = Fead Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidch of test receiver/spectrum analvzer is 120KHz
and video bandwidth iz 300kHz for FPeak detection and Quasi-peak
detection at fregquency below 1GH=z.

4, The resolution bandwidch of
and video bandwidch i= 3MH=

1GH=z.

S, The resolution bandwidth of

Test receiver/spectrum analyvzer is 1MHz
for Psak dececcion at fraguency above

test receiver/spectrum analyzer is 1MHz

and video bandwidtch is 10Hz for Average detection at fregquency above

1GHz.

6. The other emissions is too low to be measured.
7. The data i=s worse case,
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Report No.: TEFB1206084

Power From System Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel 39 Humidity 63 %
Modulation Type 1/4-DQPSK Atmospheric Pressure 1014 hPa
Rate 2 Mbps
a7 Level (dBuVim) Date; 2012-07-11
CLASS-B
CLASS-B (AVG)
49 i
0 3000 5800, 10600. 15400, 20200, 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Eesult Limit Hargin FEemark Po=z Po=z
HHz dBuV dB/ dBuV/m  dBuV/m db o Deg
1 4882.00 40.13 4.86 44,23 74,00 -29.01 Peak 100 0
Notes=
1. BResult = BRead Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyvzer is 120KHz
and video bandwidth iz 300kHz for Peak detection and Quasi-peak

detection at frequency below 1GH=z.

The resolution bandwidth of

and video bandwidch i=s 3MHz

1GHz.

5. The resolution bandwidth of
and video bandwidth 1= 10Hz
1GH=z.

6, The other emissions is too low to be measured.

7. The daca is worse case.

test receiver/spectrum analyzer is 1MHz
for Peak detection at frequency above

test receiver/spectrum analyzer i3 1MHz
for Average detection at frequency above

Issued Date
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° “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFB1206084
Power .| From System Pol/Phase | VERTICAL
Test Mode .| Transmit / Receive Temperature 11 25°C
Operation Channel  :| 78 Humidity 1| 63 %
Modulation Type .| m/4-DQPSK Atmospheric Pressure  :| 1014 hPa
Rate .| 2 Mbps

o7 Level (dBul'm) Date: 2012-07-11
CLASS-B
CLASS.B (AVG)
40 1
0 1000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freqg Value= Factor Fesult Limit Hargin Eemark Fos Fos
NHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 4960.00 40.16 7.26 47.42  74.00 -26.558  Peak 100 360
Notes

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - mplifier

3. The resolution bandwidth of test receiver/spectrwn analvzer is 120KHz
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at fregquency below 1GH=.

4, The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth iz 3MHz for Peak detection at frequency above
1GH=z.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidth 12 10Hz for Average detection at fregquency above
1GH=.

6. The other emis=ion= i= too low to he measured.

7. The data iz worse case.
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Report No.: TEFB1206084
Power From System Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel 78 Humidity 63 %
Modulation Type 1/4-DQPSK Atmospheric Pressure 1014 hPa
Rate 2 Mbps
97 Lewvel (dBulvimj Date: 2012-07-11
CLASS-B
CLASS-B (AVG)
49 1
04000 5800, 10600. 15400, 20200, 25000
Freguancy {MHz)
Read Ant Tab
Item Fregq Value Factor Eesult Limic Hargin Eemark Fos Fos=
MH=z dBuV dB/m dBuV/m dBuV/m db [=111] Deg
1 4960.00 39.92 5.16 45,08 74.00 -28.92  Peak 100 o

Fesult = Read Value + Factor

Factor = Antenna Factor + Cable Loss - Amplifier

The resolution bandwidth of

test receiver/spectrum analyzer i= 12Z0KH=z

and video bandwidth iz 300kHz for Peak detection and Quasi-peak
decection at frecquency below 1GHzZ,

The resolution bandwidth of
and video bandwidch is 3MHz
1GHz.

The resolution bandwidth of
and wvideo bandwidth i= 10H=
1GH=.

The other emizsions 13 too
The data 12 WOr=se case,

test receiver/spectrum analyzer is 1MHz
for Peak detection at frecguency above

test receiver/spectrum analyzer is 1MHz
for Average detection at frequency above

low to be measured.
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° “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFB1206084
Power . | From System Pol/Phase | VERTICAL
Test Mode . | Transmit / Receive Temperature 1| 25°C
Operation Channel : | 0 Humidity 1| 63 %
Modulation Type . | 8 DPSK Atmospheric Pressure | 1014 hPa
Rate . | 3 Mbps

0 Level (dBuV/m) Date: 2012.07-11

CLASS B

|
40 |
1 2 3 8
4 5
0 30 85. 140. 195. 250. 305
Frequency (MHz)

Read Ant Tab
Item reg Value Factor Result Limit Margin Remark Fos Fos=
MHZz dBuVv dB/m dBuV/m dBuV/m dB cm Deg
1 120.20 38B.68 -4.66 34,02 43.50 -9.48 Feak 100 ]
2 179.32 41.16 -5.30 35.26  43.50 -8.24 Feak 100 0
3 227.50 42.97 -7.32 35.65 46.00 -10.35 Feak 100 ]
4 240.10 40.74 -9.41 31.33 46.00 =14.87 Peak 100 0
§ 272.55 39.46 -8.51 30.95 46.00 -15.0% Feak 100 ]
& 299._.50 43.16 -8.59 24.57 4€.00 -11.43 Pealk 100 1)

Femarks: 1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. According to technical experiences, all spuriocus emission of BT
mode at channel 0,39,78 are almost the same below 1GHzZ; =0 that the
channel 0 was chosen as representative in final test.
4. The data is worst case.
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Report No.: TEFB1206084

Power From System Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel 110 Humidity 63 %
Modulation Type .| 8 DPSK Atmospheric Pressure 1014 hPa
Rate 3 Mbps
80 Level (dBuV/m) Date: 2012.07-11
CLASS.B
40 4 — g
i 3 3
2
0300 440, 580, 720, 860, 1000
Frequency (MHz)
Read Ant Tab
Item Freqg Value Factor Reas=sult Limit Margin Eemark Fos Fos
MHz dBuV dB/m dBuV/m dBuV/m dB cm Deg
1 303.50 42 _ 41 -8_15 34 .26 46.00 -11.74 Pealk 100 360
2 360.20 36.89 -7.54 29.35 46.00 -16.65 Peak 100 360
3 450.50 42.94 -7.81 35.33 46.00 =10.867 Peak 100 380
4 479,90 44,97 -6.49 38.48 46.00 -7.52 Feak 100 360
5 665.80 38.20 -1.7% 36.41 45.00 =59.5% Peak 100 380
& B00.50 33.79 3.26 39.35 46.00 -6.65 Feak 100 360
Remarks: 1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Los=s - Amplifier
3. According to technical experiences, all spurious emission of BT
mode at channel 0,39,78 are almost the same below 1GHzZ; =o that the
channel 0 was chosen as representative in final test.
4§, The data 15 wWworstc case,
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Report No.: TEFB1206084
Power From System Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel :| 0 Humidity 63 %
Modulation Type .| 8 DPSK Atmospheric Pressure 1014 hPa
Rate 3 Mbps
20 Level (dBuVim) Date; 2012-07-11
CLASS-B
40 ]
&
1 o 3 4 5
0 30 &5, 140. 1405, 250. 305
Frequency (MHz)
Read Ant Tab
Item Freq Value Factor Reault Limit Margin Remark Pos Poa
MHzZ dBuV dB/m dBuV/m dBuV/m ds cm Deg
1 115.37 50.64 -18.34 32.30 43.50 =11.20 Feak 100 0
2 189,15 43.65 -11.87 21.78 43.50 -11.72 Feak 100 0
3 205.45 50.40 -18.43 31.87 43.50 =-11.53 Feak 100 0
4 240.10 46.80 -14.04 32.78 4&.00 -13.24 Feak 100 4]
5 258.30 46.12 -13.34 32.78 £6.00 =-13.22 Fanlk 100 o]
& 301.15 47.45% 12.10 35.3% 46.00 10.61 Peak 100 o
Remarks: 1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Lo=ss - Amplifier
3. According to technical experiences, all spurious emission of BT

mode at channel 0,39,78 are almost the same below 1GHzZ; =o that the
channel 0 was chosen as representative in final test.

The dacta i= worst case,
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Report No.: TEFB1206084

Power From System Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel 0 Humidity 63 %
Modulation Type 8 DPSK Atmospheric Pressure 1014 hPa
Rate 3 Mbps
0 Level (dBuV/im) Date: 2012.07-11
CLASS-B
40
f
4 5 i1
2 3
DBUD 440. 580. T20. 860, 1000
Frequency (MHz)
Read Ant Tahb
Item Freqg Value Factor Result Limit Margin Remark Pos Pos
MHz dBuVv dB/m dBuV/m dBuV/m dB cm Deg
1 303.50 47.867 -12.14 35.53 46.00 -10.47 Feak 100 360
2 361.60 35.98 -11.08 28.90 46.00 -17.10 Feak 100 360
3 416.20 38.98 -B.68 30.30 46.00 =15.70 Peak 100 360
4 455.40 37.98 -4.72 33.26 46.00 =-12.74 Peak 100 360
S 480.60 36.80 -4,.23 32.57 46.00 -13.43 Feak 100 360
& 545.88 30.590 2.56 33.46 46.00 -12.54 Beak 100 360
Remarks: 1. Result = Read Value + Factor
2. Factor = Antenna Factor + Cable Loss - Amplifier
3. According to technical experiences, all spurious emission of BT
mode at channel 0,39,78 are almost the same below 1GHz, so that the
channel 0 was chosen as represencative in final cesc.
4. The data is worst case.
Cerpass Technology Corp. Issued Date : Jul. 30, 2012
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° “w#” CERPASS TECHNOLOGY CORP. Report No.: TEFB1206084
Power .| From System Pol/Phase VERTICAL
Test Mode .| Transmit / Receive Temperature 25°C
Operation Channel :| 0 Humidity 63 %
Modulation Type .| 8 DPSK Atmospheric Pressure 1014 hPa
Rate .| 3 Mbps

o7 Level {dBuVim) Date: 2012.07-11
CLASS-B
CLASS-B {AVG)
40 1
01000 5800. 10600. 15400. 20200. 25000
Freguency (MHz)
Read Ant  Tab
Item Freg Value Factor Re=ult Limitc Margin Remark Pos Pos
MHz dBuV dB/m dBuV/m dBuV/m dAb a1 gy
1 4804.00 40.05 5.21 45,26 74.00 -28.74 Peak 100 360
Notes

1. Result = Read Valus + Factor
Z. Facvor = Antenna Factor + Cable Loss - hmplifier

3. The resolution bandwidth of test receiver/spectrumn analyzer is 1Z0EH:z
and video bandwidth iz 300kHz for Peak detection and Cuasi-peak

detection at frequency below 1GH=z.

4., The resolution bandwidcth of test receiver/sapectrum analyzer is 1MH:z
and video bandwidth is 3MHz for Peak detection at frequency above

1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer is 1MH=
and video bandwidth is 10Hz for Average detection at fregquency above

1GHz.
6. The other emissions is too low to be measured.
7. The data is vorse case.
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o “w¢#” CERPASS TECHNOLOGY CORP.

Report No.: TEFB1206084

Power From System Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 25 °C
Operation Channel 0 Humidity 63 %
Modulation Type 8 DPSK Atmospheric Pressure 1014 hPa
Rate 3 Mbps
97 Lewvel (dBulviim) Date: 2012-07-11
CLASS-B
CLASS-B (AVG)
40 1
o 1000 5800. 10600. 15400. 20200. 25000
Fredquency (MHz)
Read Ant Tak
Item Freq Valus Factor Re=ulc Limic Margin Remark Po= Fos
HHz dBuV dE/m dEuV/m dBuV/m dE cm Deg
1 4204.00 41.31 3.63 44 .04 T4 .00 -29.06 FPeak 100 0
Note=:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidch of ctest receiver/spectrum analyzer i= 120KHz
and video bandwidch iz 300kHz for FPeak detection and Quasi-peak
decection at frequency below 1GH=zZ.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth i3 3MHz for FPeak detection at frequency above
1GH=z.

S, The resolucion bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwidch i= 10Hz for Average detection at fregquency above
1GHz.

€. The other emis=sions is too low to be measured.

7. The data i= worse case,
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Report No.: TEFB1206084

Power From System Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel 39 Humidity 63 %
Modulation Type 8 DPSK Atmospheric Pressure 1014 hPa
Rate 3 Mbps
a7 Leval (dBuvim) Date: 2012.07.11
CLASS-B
CLASS-B (AVG)
a9 !
01000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tak
Item Freq Value Factor Resulc Limitc Hargin Remark Fos Pos
MHz ABuv B/ m dBuV/m dBuV/m dB = Dag
1 4882.00 41.59 £.75 45.34 74.00 -25.66 Peak 100 360

Result = Read Value + Factor

Factor = Antenna Factor + Cable Lo=s - Amplifier

The resolution bandvidth of test receiver/spectrum analyzer is 1Z0KHz
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at rfrequency below 1GHE.

The reaolurtion bandwidrch of tesc receiver/spectrum analyzer i=s 1MHz
and video bandwidth iz 3MHz for Peak detection at fregquency above
1GH=.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz
and video bandwicdth i= 10Hz for Average detection at fregquency above
1GHz.

The other emisz=ions iz too low to be measured.

. The data i= worse case.
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Power From System Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel 39 Humidity 63 %
Modulation Type 8 DPSK Atmospheric Pressure 1014 hPa
Rate 3 Mbps

o7 Level (dBuvim) Date: 2012-07-11

CLASS-B
CLASS-B (AVG)
49 i
0 1000 HB00. 10600, 15400, 20200, 25000
Frequency (MHz)
Read Ant Takb
Item Fredg Valus Factor Result Limit Margin Femark Fos Pos
MHz dEuV dE/m dBuVy/m  dBuV/m dE cn Degy
1 4882 .00 40,19 4,86 45.05 74 .00 -28.95 Fealk 100 0
Notes:

1. Result = Read Value + Factor

2. Factor = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidch of test receiver/spectrum analyvzer is 120KHz
and video bandwidth iz 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHEZ.

4. The resclution bandwidch of tesat receiver/spectrum analyzer is 1MHz
and video bandwidth iz 3HHz for Peak detection at frequency above
1GHz.

5. The resolution bandwidch of test receiver/spectrum analyzer is 1MHz
and video bandwidth i= 10Hz for Average detection at fregquency above
1GHz.

6. The other emissions is too low to be measured.

7. The data is worse case.
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Power From System Pol/Phase VERTICAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel 78 Humidity 1| 63 %
Modulation Type 8 DPSK Atmospheric Pressure  :| 1014 hPa
Rate 3 Mbps
o7 Level (dBuVim) Date: 2012.07-11
CLASS.B
CLASS-B (AVG)
49 1
01000 5800. 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tab
Item Freg Value Factor Result Limit Hargin Remark Pos= Pos
MHz dBuv dB/m  dBuV/m dBuV/m dB cm  Deg
1 4960.00 40.06 7.26 47.32 74.00 -26.68 Peak 100 360

1. Result = REead Value + Factor

2. Facror = Antenna Factor + Cable Loss - Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 120EHz
and video bandwidth is 300kHz for Peak detection and Quasi-peak
detection at frequency below 1GHz.

4. The resolution bandwidth of test receiver/spectrwn analyzer is 1MH:z
and video bandwidch is 3MHz for Peak deteccion at fregquency above

1GH=.

5. The resolution bandwvidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth 12 10Hz for Average detection at fregquency above

1GHz.

6., The ocher emissions is coo low to be measured.
7+ The data i= worse case.
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Power From System Pol/Phase HORIZONTAL
Test Mode Transmit / Receive Temperature 25°C
Operation Channel 78 Humidity 63 %
Modulation Type 8 DPSK Atmospheric Pressure 1014 hPa
Rate 3 Mbps
07 Level (dBuvim) Date: 2012.07-11
CLASS-B
CLASS-B (AVG)
49 1
0 1000 5800, 10600. 15400. 20200. 25000
Frequency (MHz)
Read Ant Tak
Item Freg Value Factor Fesult Limit Hargin Pos Pos
MHz dBuv dB/m  dBuV/m  dBuV/m dE cm Dag
1 45 60.00 39.96 5.16 45.12 T4 .00 -£8.08 100 0

1. Result = Read Value + Factor

2. Factor = Antenna Factor 4+ Cable Loss - Amplifier

3. The resolution bandwidch of test receiver/spectrum analyzer is 120FKH=z
and video bandwidth i= 300kHz for Feak detection and Quasi-pesak

detection at fregquency below 1GH=z.

4, The resolution bandwidth of test receiver/spectrum analyzer iz 1MH=z
and video bandwidth i= 3MHz for Peak detection at fregquency above

1GHz.

5. The resolution bandwidth of test receiver/spectrum analyzer iz 1MHz
and video bandwidth i= 10Hz for Average detection at frequency above

iGHz.

fi. The other ami=z=ion= i= coo low to be measured.

7. The data 1i=s

WOrse cCcase.

Cerpass Technology Corp.

Tel:886-2-2655-8100 Fax:886-2-2655-8200

Issued Date
Page No.
FCCID

: Jul. 30, 2012
: 52 of 102
: UP5-SC-BT6000I




i,

0.

CERPASS TECHNOLOGY CORP.

Report No.: TEFB1206084

6. 20dB Bandwidth Measurement Data

6.1 Test Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a

minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

Alternatively, frequency hopping systems operating in the 2400-2483.5 MHz band may have

hopping channel carrier frequencies that are separated by 25 kHz or two-thirds of the 20 dB

bandwidth of the hopping channel, whichever is greater, provided the systems operate with an

output power no greater than125 mw.

6.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.
b. Set RBW of spectrum analyzer to 30 KHz and VBW to 100 KHz.
c. The 20 dB bandwidth is defined as the total spectrum the power of which is higher than

peak power minus 20 dB.

6.3 Test Setup Layout

EUT

Spectrum

Analvzer

6.4 Measurement equipment

Instrument/Ancillary

Model No.

Manufacturer

Serial No.

Calibration Date

Valid Date

Spectrum Analyzer

R&S

FSP40

100047

2012/03/01

2013/02/28
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6.5 Test Result and Data
Modulation Standard: GFSK (1Mbps)
Test Date: Jul. 05, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65 %
Frequency 20dB Bandwidth
Channel (MHz2) (KH2)
00 2402 692.00
39 2441 728.00
78 2480 700.00
Modulation Standard: ri/4-DQPSK (2Mbps)
Test Date: Jul. 05, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65 %
Frequency 20dB Bandwidth
Channel (MH2) (KH2)
00 2402 1248.00
39 2441 1240.00
78 2480 1240.00
Modulation Standard: 8DPSK (3Mbps)
Test Date: Jul. 05, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65 %
Frequency 20dB Bandwidth
Channel (MH2) (KH2)
00 2402 1216.00
39 2441 1236.00
78 2480 1216.00
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Modulation Standard: GFSK (1Mbps)
Channel: 00

RBW 30 kHz

Marker 1 [T1 |

WEW 100 kHz 1E I
Ref 20 dBm Att 30 dB SWT 50 ms z.401 ( SHz
20 nd®B [Th [ B
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Ll -0 7 2101} “
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-
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®
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VBW 100 kHz -2.43 dBm
Ref 20 dBm Att 30 dEBE SWIT 50 mz 0 GHz
20 SiE
kHz
10 T
1 dBm
H
=il !
g dBm
24491584100 GH=
-10 ] ety
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Modulation Standard: GFSK (1Mbps)
Channel: 78
® EBW 30 kH=z Marker 1 [T1 ]
WEW 100 kHz 3.77 4Bm
Ref 20 dBm htt a0 dB SWT 50 ms 2.479854000 GH=z
20 nadli [ T[] opon de
BW 700000000P00 kH=z
10 - - )
VIEW L, . S -
10 \/\w"‘}-\w S
- 210 /‘}.,‘v[‘v f\\ 1]
- A \V\M\
W%Wf kgt
-a0
Center 2.48 CH=z 200 kHz/ Span 2 MH=z
Modulation Standard: r/4-DQPSK (2Mbps)
Channel: 00
® FBW 30 kH=z
VBW 100 kH=z
Ref 20 4dBm Attt 30 dB SWT 50 ms
b ri
V2 I -
/“V\/‘f\/\ Y ,J\\/'\/\.-\/\l\
mn*“”J \W
:.‘(—‘Z‘H.l—‘l’ 2.402 GHz 200 kBz/ Span 2 MHz
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Modulation Standard: r/4-DQPSK (2Mbps)

Channel: 39
@ REW 30 kH=z Marker 1
VEW 100 kH=z
FRef 20 dBm Attt 30 4B SWT 50 m=
20 ned® [T
i —-
L ex
m = i
A VA
I RS
Mﬂ A
|--=0
- &0
- 70
1]
Center 2.441 GHz 200 kHz/ Span £ MH=z
Modulation Standard: r/4-DQPSK (2Mbps)
Channel: 78
<§§> REEW 30 kH=z arker 1 [T1 ]
VEW 100 kH= =4 .84 dnr
Ref 20 dBm ALt 30 dB SWT S0 mz
20 ndg
EW
11 Ty
D
ITEW
w 1 T T
NN
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. /’\fv X/\\
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Modulation Standard: 8DPSK (3Mbps)

Channel: 00
® EBW 30 kHz Marker 1 [T1 ]
vVBwW 100 kH=z -2.79 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 2.402008000 GHz
20 nd® [T[L] 20L00 dB
BW 1f.216000p00 MH=z
Lo Temp 1l [T1 nEl
-22L98 dB
2.40141ep00 GHm
N z
T |

TS TTT e

WJ/\NJ\A 4 e
e T
N&\M \{\&}‘\Uw#’\ﬁ

- 50

]

--60

-80

Center 2.402 GHz 200 kHz/ Span 2 MH=z

Modulation Standard: 8DPSK (3Mbps)

Channel: 39
® REW 30 kHz Marker 1 [T
WEW 100 kH=z 56 dB
Ref 20 <dBm Attt 30 B SWT 50 ms 2.440924
20 ndb T | T
10 Tampn
P
VIEW| o

N
A &

- o0

-

o
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Modulation Standard: 8DPSK (3Mbps)
Channel: 78

@ *“RBW 30 kHz Marker 1 [T1 ]
*WVEW 100 kHz -4.72 dBm

Ref 20 dBm *Att 30 dB “SWT 50 ms
20 rcik
N =
&= | ag
0 fn .
WL¥ava
» P WV,M\

Center 2.48 GHz 200 kBEz/ Span £ MHEzZ
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7. Frequencies Separation

7.1 Test Limit

Frequency hopping systems shall have hopping channel carrier frequencies separated by a

minimum of 25 kHz or the 20 dB bandwidth of the hopping channel, whichever is greater.

7.2 Test Procedures

o o T p

7.3 Test Setup Layout

EUT

Spectrum

Analyzer

7.4 Measurement equipment

The transmitter output was connected to the spectrum analyzer.
Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
By using the MaxHold function record the separation of two adjacent channels.

Measure the frequency difference of these two adjacent channels.

Instrument/Ancillary

Model No.

Manufacturer

Serial No.

Calibration Date

Valid Date

Spectrum Analyzer

R&S

FSP40

100047

2012/03/01

2013/02/28

7.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)
Test Date: Jul. 05, 2012

Temperature: 25

Atmospheric pressure: 1020 hPa Humidity: 65 %
Frequency Channel Separation

Channel (MH2) (MH2)

00 2402 0.980

39 2441 1.020

78 2480 0.980
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Modulation Standard: ri/4-DQPSK (2Mbps)
Test Date: Jul. 05, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65 %
Frequency Channel Separation
Channel (MH2) (MH2)
00 2402 1.004
39 2441 1.028
78 2480 0.976
Modulation Standard: 8DPSK (3Mbps)
Test Date: Jul. 05, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65 %
Frequency Channel Separation
Channel (MH2) (MH2)
00 2402 1.000
39 2441 1.004
78 2480 0.980
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Modulation Standard: GFSK (1Mbps)
Channel: 00
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Modulation Standard: GFSK (1Mbps)
Channel: 78

® RBW 30 kHAz Delta 2 [T1 |
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Modulation Standard: r/4-DQPSK (2Mbps)
Channel: 39

® REW 30 kHz Delta 2 [T1 |
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Modulation Standard: 8DPSK (3Mbps)

Channel: 00
® REW 30 kH=z Delta 2 [Tl ]
VBW 100 kH=z -0.11 dB
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Modulation Standard: 8DPSK (3Mbps)
Channel: 78
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8. Dwell Time on each channel

8.1 Test Limit

The average time of occupancy on any channel shall not be greater than 0.4 seconds within a

period of 0.4 seconds multiplied by the number of hopping channels employed.

8.2 Test Procedures

1. The transmitter output was connected to the spectrum analyzer.

2. Adjust the center frequency to measure frequency, then set zero span mode.

2. Set RBW of spectrum analyzer to 1 MHz and VBW to 1 MHz.

4. Measure the time duration of one transmission on the measured frequency.

8.3 Test Setup Layout

EUT

Spectrum

Analyzer

8.4 Measurement equipment

Instrument/Ancillary

Model No.

Manufacturer

Serial No.

Calibration Date

Valid Date

Spectrum Analyzer

R&S

FSP40

100047

2012/03/01

2013/02/28

8.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)

Test Date: Jul. 05, 2012

Atmospheric pressure: 1020 hPa

Temperature: 25

Humidity: 65 %

a) 2402 MHz Dwell Time is 378.30 ms
b) 2441 MHz Dwell Time is 378.30 ms
c) 2480 MHz Dwell Time is 349.20 ms
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Modulation Standard: ri/4-DQPSK (2Mbps)

Test Date: Jul. 05, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65 %
d) 2402 MHz Dwell Time is = 379.60 ms
e) 2441 MHz Dwell Time is = 378.30 ms
f) 2480 MHz Dwell Time is = 350.40 ms

Modulation Standard: 8DPSK (3Mbps)

Test Date: Jul. 05, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65 %
g) 2402 MHz Dwell Time is = 379.60 ms
h) 2441 MHz Dwell Time is = 379.60 ms
i) 2480 MHz Dwell Time is = 350.40 ms
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Modulation Standard: GFSK (1Mbps)
Channel: 00
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Modulation Standard: GFSK (1Mbps)
Channel: 39
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Modulation Standard: GFSK (1Mbps)
Channel: 78
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Modulation Standard: ri/4-DQPSK (2Mbps)

Channel: 00
® RBW 1 MHZ Delta 2 [T1 ]
VBW 1 MHz -0.75 dB
Ref 20 dBm Att 30 dB SWT 5 ms 2.920000 ms
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Modulation Standard: 1/4-DQPSK (2Mbps)

Channel: 39
® EEW 1 MHZz Delta 2 [Tl ]
VBW 1 MHz -0.60 dB
Ref 20 dBm Att 30 dB SWT 5 ms 2.910000 ms
20 Marker| 1 [T1
-3115 dBm
[F10 a3kl e
IEW]|

l o 1

--10

20

D1 —-22.1¢7 dBm

-30

- 40

-0
70
-80
Center 2.441 GHz 500 ns/
<§§> REW 1 MH=Zz
VBW 1 MH=z
Ref 10 dBm Att 20 dB SWT 3.16 =
10
o
B ||,
ko
HEo
L 1, |
I
lhr
1HHf I I ——t
70
50
-90
Center 2.441 GH=z 316 ms/
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Modulation Standard: r/4-DQPSK (2Mbps)
Channel: 78

®

=3
L]

RBW 1 MH=z
VBW 1 MH=zZ

Delta 2 [T1 ]
-0.67 dB

Ref 20 dBm Att 30 dB SWI 5 ms 2.920000 ms
20 Marker| 1 [T1
—-4141 dBm
10 l0ehes
-0 1 2
‘Duq,-~,_ﬂwvwana,_aﬁpw—wwa.,,M_pmq,h_—“H,q~»a_ﬁ-u~ﬁ.
--10
20
D1 -z4./]1 dBm
30
40

- 60

70

-80

Center 2.48 GHz

500 ps/

EBW 1 MH=z
VBW 1 MH=z

Ref 10 dBm Att 20 dB SWT 3.16 s
10

o

10

20

-30 |

i i .,~l‘|l|||.
-70

80

-390

Center 2.48 GHz 316 me/
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Modulation Standard: 8DPSK (3Mbps)

Channel: 00
® REW 1 MHz Delta 2 [T1 ]
VBW 1 MHz -0.45 dB
Ref 20 dBm Attt 30 dB SWT 5 ms 2.920000 ms
20 Marker| 1 [T1
-2} 55 dBm
10 1c
&= |, 1
‘WMMWMM
10
-20
D1 -22.[]7 dBm
30
40
1l ] 1 1 ) )
1 q
- c0
70
-80
Center 2.402 GHz 500 ns/
® REW 1 MHz
VBW 1 MHz
Ref 10 dBm Att 20 dB SWT 3.16 o
10
-0
=g L,
R ‘ | | |
--70
--80
-90
Center 2.402 GHz 316 ma/
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Modulation Standard: 8DPSK (3Mbps)
Channel: 39
® REW 1 MH=z Delta 2 [T1 ]
VBW 1 MH=z -0.55 4B
Ref 20 dBm Att 30 dB SWT 5 ms 2.820000 ms
20 Marker| 1 [T1
-3}29 dBm
10 041G =y
Z= |, .
D T M B T N e
10
-20
D1 -22.47 dBm
- 30
40
— = A
At mIRTE A T
- co
- 70
-80
Center 2.441 GH:z 500 ns/
® RBW 1 MH=z
WVBW 1 MHEH=
Ref 10 dBm Attt 20 dB SWT 3.16 =
10
o
== |, .
I H
‘ l [l | |
v LU 1 |
460 T U v
- 70
--a0
-390
Center 2.441 GHz 316 ms/
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Modulation Standard: 8DPSK (3Mbps)

Channel: 78
® REW 1 MHz Delta 2 [T1 ]
VBW 1 MH=z -0.71 dB
Ref 20 dBm Att 30 dB SWT 5 ms 2.920000 ms
20 Marker| 1 [T1
—-41 38 dBm

[F10 41 14

& |,

F-10

F-20

D1 -23.195 dBm

- 30

40

bkt RS

- 60

—-80

Center 2.48 GHz 500 ps/
<§§> REW 1 MHZz
VBW 1 MH=z
Ref 10 dBm Att 20 dB SWT 3.1l6 =
10
o
v z=w [ I
H2
H-z
LU
Al | WLl
:L W WP
70
-850
-390
Center 2.48 GHz 316 ms/
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9. Number of Hopping Channels

9.1 Test Limit

Frequency hopping systems in the 2400 ~ 2483.5 MHz band shall use at least 15 channels.

9.2 Test Procedures

a. The transmitter output was connected to the spectrum analyzer.
b. 2. Set RBW of spectrum analyzer to 100 KHz and VBW to 100 KHz.
c. 3. Set the MaxHold function, and then keep the EUT in hopping mode. Record all the

signals from each channel until each one has been record.

9.3 Test Setup Layout

Spectrum

EUT

Analyzer

9.4 Measurement equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date Valid Date

Spectrum Analyzer R&S FSP40

100047 2012/03/01 2013/02/28

9.5 Test Result and Data

Modulation Standard: GFSK (1Mbps)
Test Date: Jul. 05, 2012
Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65 %

Number of hopping channels: 79

Channels
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Modulation Standard: rt/4-DQPSK (2Mbps)
Test Date: Jul. 05, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65 %
Number of hopping channels: 79 Channels
Modulation Standard: 8DPSK (3Mbps)
Test Date: Jul. 05, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65 %
Number of hopping channels: 79 Channels
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Modulation Standard: GFSK (1Mbps)

® REBW 100 kH=

VEW 300 kH=z
Fetf 20 dBm Att 30 4B SWT 10 m=

Zo

u

l“w

-G0

Start 2.4 GHz 8.35 MH=z/ Stop 2.4835 GHz

Modulation Standard: 1/4-DQPSK (2Mbps)

® REBW 100 kH=

VBW 300 kH=z
Fetf 20 dBm Att 30 4B SWT 10 m=

ummmmmwmﬁmmw
|
|

10

70

-&0

Start 2.4 GHz 2.35 MHz/ Step 2.4835 CHz

®
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Modulation Standard: 8DPSK (3Mbps)

® REBW 100 kH=
VEBW 300 kH=z

Ref 20 dBm Att 30 JdB SWT 10 mz

B0

Start 2.4 GH= #B.35 MHA=Z/ Step Z2.4835 GH=
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10. Maximum Peak Output Power

10.1 Test Limit

The Maximum Peak Output Power Measurement is 30dBm.

10.2 Test Procedures

The antenna port RF output of the EUT was connected to the input RF input of a power meter.

Power was read directly from the meter and cable loss connection was added to the reading to

obtain power at the EUT antenna terminal. The EUT Output Power was set to maximum to

produce the worse case test result.

10.3 Test Setup Layout

EUT

Spectrum

Analyzer

10.4 Measurement equipment

Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date Valid Date
Spectrum Analyzer R&S FSP40 100047 2012/03/01 2013/02/28
10.5 Test Result and Data
Modulation Standard: GFSK (1Mbps)
Test Date: Jul. 05, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65 %
Channel Frequency Peak Power Output Peak Power Output
(MHz) (dBm) (mW)
00 2402 -0.30 0.9
39 2441 -1.26 0.7
78 2480 -3.08 0.5
o
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CERPASS TECHNOLOGY CORP.

Modulation Standard: rt/4-DQPSK (2Mbps)
Test Date: Jul. 05, 2012
Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65 %

Frequenc Peak Power Output Peak Power Output
Channel MH2) Bm) o
00 2402 -1.07 0.8
39 2441 -1.44 0.7
78 2480 -3.10 0.5

Modulation Standard: 8DPSK (3Mbps)
Test Date: Jul. 05, 2012
Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65 %

Channel Frequency Peak Power Output Peak Power Output
(MHz) (dBm) (MW)
00 2402 -1.04 0.8
39 2441 -1.64 0.7
78 2480 -3.04 0.5
Cerpass Technology Corp. Issued Date : Jul. 30, 2012
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Modulation Standard: GFSK (1Mbps)
Channel: 00

® REEW 3 MH=z Marker 1 [T1 ]
VBW 3 MH= —. 50 dBm

Ref 20 dEm ALt 30 dB SWT 50 mz 2.402180000 GHz

20

-1 0

-0

50

- a0

--70

G0

Center 2.402 GHz 1 M=/ Span 10 MH=z

Modulation Standard: GFSK (1Mbps)
Channel: 39

® REW 3 MH= Marker 1 T1
WEW 3 MHz l.26 dBm

Ref L0 dBm Attt S0 4B SWT 50 m= 24413490000 GOz

20

L ex

30

A0

L_co

- &l

70

80

Center 2.441 GEH=z 1 ME=z/ Span 10 MA=z
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Modulation Standard: GFSK (1Mbps)

Channel: 78
<8> REW 3 MH=z Marker 1 [T1 ]
VBW 3 MH=z -3.08 dBm
Ref 20 dBm 30 dB SWT 50 ms 2.479920000 GH=z
20
10
= | B
F-10
> N
a0
40
- 50
--60
70
-80
Center 2.48 GHz 1 MH=z/ Span 10 MH=z

Modulation Standard: r/4-DQPSK (2Mbps)

Channel: 00
REW 3 MHz Marker 1 [T1 ]
VBW 3 MH=z -1.07 dBm
Ref 20 dBm 30 dB SWT 50 ms 2.401800000 GHz
20
10
V17| 1
o /_____,_,_'_—w_.__m\
10 MM\) "\w\\ "L_\’\\
M e
30
40
50
60
70
-80
Center 2.402 GHz 1 MH=z/ Span 10 MH=z
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Modulation Standard: r/4-DQPSK (2Mbps)

Channel: 39
RBW 3 MHz Marker 1 [T1 ]
VBW 3 MHz -1.44 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 2.440840000 GHz
Z0
10
&= | 1
r,,/’"F_"’M“IHH_!-ﬂmv-\_ﬁqu"v._q_
|, _fﬂfﬁr/’

-20

40

F-60

70

—80

Center 2.441 GHz 1 MH=z/ Span 10 MH=z
Modulation Standard: r/4-DQPSK (2Mbps)
Channel: 78

RBW 3 MH=z Marker 1 [T1 ]
VBW 3 MH=z -3.10 dBm

Ref 20 dBm Att 30 dB SWT 50 ms 2.479860000 GHz

20

10
= |, .

,~—~‘*_!“—”F*—~w_
/”Fd"r Hﬁ‘“‘“‘\

10 Mﬂr "‘\-\.\

;ﬁw YV

-30

40

-50

-&0

70

-80

Center 2.48 GHz 1 MHzZ/ Span 10 MHz
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Modulation Standard: 8DPSK (3Mbps)

Channel: 00
RBW 3 MH=z Marker 1 [T1 ]
VBW 3 MH=z -1.04 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 2.402140000 GHz
20
10
IEW n 1
“—erft_F—f"_r—‘Wm'!WM~\—“_H—HqHN;‘NK_
oy .J/

--30

- 50

--60

-80

Center 2.402 GHz 1 MH=z/ Span 10 MHz
Modulation Standard: 8DPSK (3Mbps)
Channel: 39
® RBW 3 MH=z Marker 1 [T1 ]

VBW 3 MH=z -1.64 dBm

Ref 20 dBm Att 30 dB SWT 50 ms 2.441140000 GHz

20

10
== |, —i—w

fom "]
’H‘/__,.w _\m

10 r’/f) ,f \\N

- z0

-a0

--s0

-&0

--70

-80

Center 2.441 GHz 1 MH=z/ Span 10 MH=z
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Modulation Standard: 8DPSK (3Mbps)
Channel: 78
REBW 3 MH=z Marker 1 [T1 ]
VBW 3 MHz -3.04 dBm
Ref 20 dBm Att 30 dB SWT 50 ms 2.479880000 GHz
20
10
v z=v I 1
—
’J’/-- m_&‘_\_‘&\
10
] Ny
T ~
30
40
- 50
- 60
70
-80
Center 2.48 GH=z 1 MH=z/ Span 10 MH=z
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11. Band Edges Measurement
11.1 Test Limit
Below —20dB of the highest emission level of operating band (in 100kHz Resolution
Bandwidth).
11.2 Test Procedure
The transmitter output was connected to the spectrum analyzer via a low lose cable.
b. Set both RBW and VBW of spectrum analyzer to 100 KHz with convenient frequency span
including 100 KHz bandwidth from band edge.
c. The band edges was measured and recorded.
11.3 Test Setup Layout
LT Spectrum
Analyzer
11.4 List of Measuring Equipment Used
Instrument/Ancillary | Model No. | Manufacturer | Serial No. | Calibration Date Valid Date
Spectrum Analyzer R&S FSP40 100047 2012/03/01 2013/02/28
11.5 Test Result and Data
Modulation Standard: GFSK (1Mbps)
Test Date: Jul. 05, 2012 Temperature: 25
Atmospheric pressure: 1020 hPa Humidity: 65 %
Channel Frequenc maximum value in frequency | maximum value is
quency (MHz) (dBm)
00 2402 2399.80 -42.05
78 2480 2483.50 -48.40
o
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Modulation Standard: r/4-DQPSK (2Mbps)
Test Date: Jul. 05, 2012

Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65 %

maximum value in frequency | maximum value is
Channel Frequency (MH2) (dBm)
00 2402 2399.80 -38.18
78 2480 2483.50 -49.18

Modulation Standard: 8DPSK (3Mbps)
Test Date: Jul. 05, 2012

Atmospheric pressure: 1020 hPa

Temperature: 25
Humidity: 65 %

Channel Frequency maximum value in frequency | maximum value is
(MH2z) (dBm)
00 2402 2400.00 -41.84
78 2480 2483.90 -51.20
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Modulation Standard: GFSK (1Mbps)

Channel: 00
® RBW 100 kHz Marker 1 [T1 ]
WVBW 300 kH=z —-42.05 dBm
Ref 10 dBm Att 20 dB SWT 125 ms 2.399800000 GHz
10
-0
(72 1/ I

D1 -21.82 dBm

--30

-0

20

-90

Center 2.4 GHz 10 MH=Z/ Span 100 MH=z

® RBW 100 kHz Marker 1 [Tl ]
VBW 300 kHz —62.51 dBm

Ref 0 dBm Att 10 dB SWT 2.25 s 21.535000000 GHz

o]

--10

72z ) NP
D1 —21.82 dbm

--30

- 40

- 50

- s0 |

et Al s Bt MAA A A i

80

-0

-100

Center 13.75 GHz 2.25 GHz/ Span 22.5 GHz
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Modulation Standard: GFSK (1Mbps)

Channel: 78
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -48.40 dBm
Ref 10 dEm Att 20 4B SWT 125 ms 2.433500000 GHz
10
-0
=g |,

20

D1 —-23.[58 dBm

-30

Fr 50
- 50
70
-80
-g0
Center 2.4835 GHz 10 MHz/ Span 100 MH=z

REBW 100 kH=z
VBW 300 kHz

Marker 1 [T1 ]

—-62.14 dBm

Ref 0O dBm Attt 10 dB SWT 2.25 & 23.875000000 GHz
a
10

=D |,

D1 -23.58 dBm

- 30

-40

- 60

20

-100

Start 2.5 GHz

2.25 GHz/

Stop 25 GHz
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Modulation Standard: r/4-DQPSK (2Mbps)

Channel: 00
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -35.18 dBm
Ref 10 dBm Att 20 dB SWT 125 ms 2.339800000 GHz
10
-0
vz
20
D1 -21.[s2 <Bm
-30
‘- ‘&
-40 \
| -, r ,
”WWMWWWMMJJ\W MMWMW‘.&M“
- c0
70
50
-50
Center 2.4 GHz 10 MHz/ Span 100 MH=z
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz —60.41 dBm
Ref 0 dBm Att 10 dB SWT 2.25 s 20.950000000 GHz
4]
F-10
72 =7 [ I
D1 -21.32 dBm
--30
40
- s0
1
- 60 .
mewm
WWWMW\AJ
a0
90
-100
Start 2.5 GHz 2.25 GH=z/ Stop 25 GHz
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Modulation Standard: /4-DQPSK (2Mbps)

Channel: 78
® REW 100 kHz Marker 1 [T1 ]
WVBW 300 kHz -49.18 dBm
Ref 10 dBm Att 20 dB SWT 125 ms 2.483500000 GHz
10
-0
[vIEw I I

D1 —-23.69 dBm

-30

70

80

=90

Center 2.4835 GHz

Ref 0 dBm Att 10

10 MHz/

RBW 100 kEHz
VBW 300 kHz

dB SWT 2.25 =

Span 100 MH=z

Marker 1 [Tl ]
—-62.604 dBm

24.775000000 GH=Z

-10

-20

D1 —-23.69 dBm

-30

-40

- 50

60

AWWMAW

--80

--90

-100

Start 2.5 GHz

2.25 GHz/

Stop 25 GHz
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Modulation Standard: 8DPSK (3Mbps)
Channel: 00

® REBW 100 kH= Marker |
VEBW 300 kH=z

Ref 10 dBm Att 20 dJdB SWT 125 mz 2.400000000 ¢

in

7257 I

L

- 50

=40

Center 2.4 GHz 10 MH=z/ Span 100 MH=z

® RBW 100 kHz Marker 1 [T1 |
VEW 300 kHz 61.82 dBn

Faf (0 cTm ATt 10 di SWT Z2.25 =

— 10

—— 40

— &0

=100

Start 2.5 GHz 2.25% GHz/ Stop 25 GHz

Cerpass Technology Corp. Issued Date : Jul. 30, 2012
Tel:886-2-2655-8100 Fax:886-2-2655-8200 Page No. : 97 of 102
FCC ID : UP5-SC-BT6000I



0.

CERPASS TECHNOLOGY CORP. Report No.: TEFB1206084

Modulation Standard: 8DPSK (3Mbps)

Channel: 78
® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz ~51.20 dBm
Ref 10 dBm Att 20 dB SWT 125 ms 2.483500000 GHz
10
o
=l [,

-20

D1 -23.]8 dBm

-30

I PN SRV FETUY. SR ' RN T NI [WVR Y] TR

- 60

- 70

--80

-90

Center 2.4835 GHz 10 MH=zZ/ Span 100 MHEHz
® RBW 100 kHz Marker 1 [TLl ]
VBW 300 kHz -62.56 dBm
Ref 0 dBm Att 10 dB SWT 2.25 = 21.670000000 GH=z
o
F-10
V22 I
D1l -23.8 dBm-
30
40
--50
=0 |
WW«WW\U‘X’MW
--50
F-90
-100
Start 2.5 GHz 2.25 GHz/ Stop 25 GHz
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11.6 Restrict band emission Measurement Data

Test Date : Jul. 10, 2012
Temperature . 25
Humidity : 63%
Atmospheric Pressure . 1014 hPa
Modulation Standard . GFSK (1Mbps)
Channel 0 Fundamental Frequency: 2402 MHz
Limit@3m . Ant
TR | T | i | oo | iy | Roman | omavim | Magn | o | s
Peak | Ave.
2381.80 H 49.08 1.65 50.73 Peak 74 54 | -23.27 360 1.00
- H Ave 74 54
2330.00 \% 56.67 3.25 59.92 Peak 74 54 | -14.08 360 1.00
2327.60 vV 36.50 3.28 39.78 Ave 74 54 | -14.22 360 1.00
Channel 78 Fundamental Frequency: 2480 MHz
2487.09 H 49.09 0.24 49.33 Peak 74 54 | -24.67 0 1.00
- H Ave 74 54
2486.52 V 48.74 -2.51 46.23 Peak 74 54 | -27.77 360 1.00
\% Ave 74 54

Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3 MHz
for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 10Hz for

Average detection at frequency above 1GHz
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CERPASS TECHNOLOGY CORP. Report No.: TEFB1206084
Test Date : Jul. 10, 2012
Temperature . 25
Humidity . 63%
Atmospheric Pressure . 1014 hPa
Modulation Standard . 1/4-DQPSK (2Mbps)
Channel 0 Fundamental Frequency: 2402 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
(MH2) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) @B) | (Deg.) '2':1?]’)*‘
Peak | Ave.
2381.15 H 49.10 1.65 50.75 Peak 74 54 | -23.25 0 1.00
H Ave 74 54
2381.61 \% 49.13 2.39 51.52 Peak 74 54 | -22.48 360 1.00
V Ave 74 54
Channel 78 Fundamental Frequency: 2480 MHz
2485.47 H 48.95 0.27 49.22 Peak 74 54 | -24.78 0 1.00
H Ave 74 54
2485.68 V 49.23 -2.46 46.77 Peak 74 54 | -27.23 360 1.00
\% Ave 74 54
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3 MHz
for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 10Hz for

Average detection at frequency above 1GHz
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CERPASS TECHNOLOGY CORP. Report No.: TEFB1206084
Test Date : Jul. 10, 2012
Temperature . 25
Humidity . 63%
Atmospheric Pressure . 1014 hPa
Modulation Standard . 8DPSK (3Mbps)
Channel 0 Fundamental Frequency: 2402 MHz
Limit@3m . Ant
Frequency Ant-Pol Meter Corrected Result Margin Table .
(MH2) HV | Reading | Factor | (dBuv/m) | Remark | (dBuV/m) @B) | (Deg.) '2':1?]’)*‘
Peak | Ave.
2378.08 H 49.19 1.66 50.85 Peak 74 54 | -23.15 0 1.00
H Ave 74 54
2381.61 \% 49.28 2.39 51.67 Peak 74 54 | -22.33 360 1.00
V Ave 74 54
Channel 78 Fundamental Frequency: 2480 MHz
2486.81 H 49.17 0.25 49.42 Peak 74 54 | -24.58 0 1.00
H Ave 74 54
2489.04 V 53.32 -2.63 50.69 Peak 74 54 | -23.31 360 1.00
\% Ave 74 54
Notes:

1. Result = Meter Reading + Factor

2. Factor = Antenna Factor + Cable Loss — Amplifier

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and video bandwidth is 3 MHz
for Peak detection at frequency above 1GHz.

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 10Hz for

Average detection at frequency above 1GHz
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12. Restricted Bands of Operation

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.09000 - 0.11000 16.42000 — 16.42300 399.9-410.0 4.500 - 5.250
0.49500 — 0.505** 16.69475 — 16.69525 608.0 - 614.0 5.350 - 5.460
2.17350 — 2.19050 16.80425 — 16.80475 960.0 — 1240.0 7.250 — 7.750
4.12500 — 4.12800 25.50000 - 25.67000 1300.0 — 1427.0 8.025 - 8.500
417725 -4.17775 37.50000 — 38.25000 1435.0 — 1626.5 9.000 — 9.200
4.20725 — 4.20775 73.00000 — 74.60000 1645.5 — 1646.5 9.300 — 9.500

6.21500 - 6.21800
6.26775 — 6.26825
6.31175 - 6.31225
8.29100 — 8.29400
8.36200 — 8.36600
8.37625 — 8.38675
8.41425 - 8.41475
12.29000 — 12.29300
12.51975 - 12.52025
12.57675 - 12.57725
13.36000 — 13.41000

74.80000 — 75.20000
108.00000 — 121.94000
123.00000 — 138.00000
149.90000 — 150.05000
156.52475 — 156.52525
156.70000 — 156.90000
162.01250 — 167.17000
167.72000 — 173.20000
240.00000 — 285.00000
322.00000 — 335.40000

1660.0 - 1710.0
1718.8 —1722.2
2200.0 — 2300.0
2310.0 — 2390.0
2483.5 - 2500.0
2655.0 — 2900.0
3260.0 — 3267.0
3332.0 — 3339.0
3345.8 — 3358.0
3600.0 — 4400.0

10.600 — 12.700
13.250 — 13.400
14.470 — 14.500
15.350 — 16.200
17.700 — 21.400
22.010 - 23.120
23.600 — 24.000
31.200 — 31.800
36.430 — 36.500

Above 38.6

**: Until February 1, 1999, this restricted band shall be 0.490-0.510 MHz

12.1 Labeling Requirement

The device shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two

conditions: (1) This device may not cause harmful interference, and (2) this device must accept any

interference received, including interference that may cause undesired operation.
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